I C I Report No.: TCT160601E025

6.5. Power Spectral Density

6.5.1. Test Specification

Test Requirement: FCC Part15 C Section 15.247 (e)/RSS-247, 52(2)
Test Method: KDB558074, KDB662911

The Average power spectral density shall not be greater
Limit: than 8dBm in any 3kHz band at any time interval of

continuous transmission.

— oo‘ ] o ]

Test Setup: —
Spectrum Analyzer EUT
Test Mode: Transmitting mode with modulation

1. The testing follows Measurement Procedure 10.3
Method AVGPSD of FCC KDB Publication
No0.558074 D01 DTS Meas. Guidance v03r05

2. The RF output of EUT was connected to the spectrum
analyzer by RF cable and attenuator. The path loss
was compensated to the results for each
measurement.

3. Set to the maximum power setting and enable the
EUT transmit continuously.

4. Make the measurement with the spectrum analyzer's
resolution bandwidth (RBW): 3 kHz < RBW < 100
kHz. Video bandwidth VBW = 3 x RBW. Set the span
to at least 1.5 times the OBW.

5. Detector = RMS, Sweep time = auto couple.

6. Employ trace averaging (RMS) mode over a minimum
of 100 traces. Use the peak marker function to
determine the maximum power level.

6. Measure and record the results in the test report.

Test Result: PASS

Test Procedure:

6.5.2. Test Instruments

RF Test Room
Equipment Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer Agilent N9020A MY49100060 Aug. 12, 2017
RF cable TCT RE-06 N/A Aug. 12, 2017
Antenna Connector TCT RFC-01 N/A Aug. 12, 2017

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to
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international system unit (SI).

6.5.3. Test data

Report No.: TCT160601E025

Configuration IEEE 802.11b/ Antenna 0, Antenna 1, Antenna 2

AVG Power Spectral Density

Test channel (dBm/3kHz) Limit (dBm) Result
Ant0 | Ant1 Ant2 | Total
Lowest -10.01 | -10.70 | -10.80 | -5.72 | 6.2dBm/3kHz PASS
Middle -12.91 | -13.50 | -13.01 | -8.36 | 6.2dBm/3kHz PASS
Highest -11.29 | -11.36 | -11.00 | -6.44 | 6.2dBm/3kHz PASS
Configuration IEEE 802.11g/ Antenna 0, Antenna 1, Antenna 2
AVG Power Spectral Density
Test channel (dBm/3kHz) Limit (dBm) Result
Ant0 | Ant1 Ant2 | Total
Lowest -12.24 | -15.85 | -16.06 | -9.57 | 6.2dBm/3kHz PASS
Middle -17.26 | -16.55 | -17.03 | -12.17 | 6.2dBm/3kHz PASS
Highest -15.00 | -15.39 | -15.65 | -10.57 | 6.2dBm/3kHz PASS
Configuration IEEE 802.11n (HT20)/ Antenna 0, Antenna 1, Antenna 2
AVG Power Spectral Density
Test channel (dBm/3kHz) Limit (dBm) Result
Ant0 | Ant1 Ant2 | Total
Lowest -15.69 | -16.02 | -156.59 | -10.99 | 6.2dBm/3kHz PASS
Middle -16.82 | -16.74 | -16.11 | -11.77 | 6.2dBm/3kHz PASS
Highest -14.69 | -15.67 | -15.32 | -10.44 | 6.2dBm/3kHz PASS
Configuration IEEE 802.11n (HT40)/ Antenna 0, Antenna 1, Antenna 2
AVG Power Spectral Density
Test channel (dBm/3kHz) Limit (dBm) Result
Ant0 | Ant1 Ant2 | Total
Lowest -17.58 | -17.62 | -17.82 | -12.90 | 6.2dBm/3kHz PASS
Middle -19.49 | -19.15 | -19.03 | -14.45 | 6.2dBm/3kHz PASS
Highest -18.17 | -16.55 | -17.09 | -12.45 | 6.2dBm/3kHz PASS

Note: Gant =3dBi, Array Gain=10log(NanT/Nss)=4.8dBi

Directional Gain=Gaynt + Array Gain=7.8dBi, So limit=8-(7.8-6)=6.2dBm/3kHz

Test plots as follows:

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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I C I Report No.: TCT160601E025

Antenna O:
802.11b Modulation

Lowest channel

Aghlent Specirum Analyzer - Swept SA

L) 7 N 1140013 AM Aug
arker 1 2.4 820 A : RMS z Peak Search

Marker 1 2.412758200000 GH SR .. Froo Run nv;THtT::.mm

IFGain-Low

Ref Offset 8.5 dB.
Ref 30.00 dBm

Marker Deita

Mkr—RefLvl

Center 241200 GHz
#Res BW 3.0 kHz #VEBW 10 kHz Sweep 2.351 s (1001 pts)

Middle channel

Agilent Spectrum Analyzes - Swept SA

o - EiIN 11AEZ2 A 20! kT
arker 1 2.437 4 A : RMS TRACE

Marker 1 2.437759240000 M o Frae un nv;TH.:.I.::.IB.Hm

IFGainLow Arten: 32 dB

Ref Offset 8.5 dB

Ref 30.00 dBm

Marker Deita

Mkr—RefLvl

Center 243700 GHz -Sp an 21.09 MHz
#Res BW 3.0 kHz #VEBW 10 kHz Sweep 2.224 s (1001 pts)

ko STATUS

Aghlent Specirum Analyzer - Swept SA
I - EiIN 115321 AM Aug R
Marker 1 2.464045730000 GHz #Awg Type: RMS m-r- ‘eak Searc
HO: Fast (ol Trig: Frae Run AwglHeld: 17160 T
IFGain-Low Atten: 32 dB ver

Ref Offset 86 dB
Ref 30.00 dBm

Marker Deita

Mkr—RefLvl

Center 246200 GHz ) Span 21.09 MHz
#Res BW 3.0 kHz #VEBW 10 kHz Sweep 2.224 s (1001 pts)

802.11g Modulation
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Report No.: TCT160601E025

Lowest channel

Aptent Spectrum Anatyzer - Swept SA
Lo

] D152 56PM kg 17, 2015
#Avg Type: RMS ThAs Peak Search

518, T
Markor 12.413518430000GHz [N WL
|FGain-Low Atten: 32 dB

Ref Offs dB
Ref 30.00 dBm

Mkr—CF

Mkr—RefLvl

More|

Center 2.41200 GHz Span 21.09 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.224 s (1001 pts)

Middle channel

Aptent Spectrum Anatyzer - Swept SA
Lo

7 BN I CE002IPM Aug 17, 2016 |
1 & #Avg Type: RMS Thias
Marker 1.2.441327003000 et e Trig: Free Run AvglHeld: 117160 .
|FGain-Low Arten: 32 dB
4 NextPeak|
Ref Offset 55 db e
Ref 30.00 dBm -

Next Pk Right|

Marker Delta

Mkr—CF

Mkr—RefLvl

More|

Center 243700 GHz ) Span 25.19 MHz
#Res BW 3.0 kHz Sweep 2.656 s (1001 pts)

Aptent Spectrum Anatyzer - Swept SA
L CE-055PM A 17, 2016

4 ; z = T - Peak Search
B z oA : RMS
Marker 1 2.469159698000 GHz i X "Ii up =N
IFGain-Low Aten: 32 dB

Next Pk Right|

Mkr—CF

MEkr—RefLvi

More|

Center 2.46200 GHz
#Res BW 3.0 kHz
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802.11n (HT20) Modulation

Lowest channel

Aptent Spectrum Anatyzer - Swept SA
Lo

0315 15PM

Marker 1 2.41 700149000 G Peak Search
P

o #Avg Type: RA."S
et e Trig: Free Run AvglHeld: 43150
|FGain-Low Arten: 32 dB
NextPeak|
Ref Offset 5.5 dB e
Ref 30.00 dBm

Next Pk Right

Marker Deltal
Mkr—CF|
Mkr—Ref Lyl

N,
More|

Center 2.41200 GHz " Span 31.86 MHz i

#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.359 s (1001 pts)

Aptent Spectrum Anatyzer - Swept SA
Lo

L J R il Hhvg Type: AMS
Marker 1 2444477410000 "0 . BvgiHold: 200150
IFGain-Low Arten: 32 8

el GTs

Ref 30. L [ —

FlatColor
i

Center 243700 GHz Span 26.61 MHz
#Res BW 3.0 kHz 5 (1001 pts)

Aptent Spectrum Anatyzer - Swept SA
Lo

- B IN 1N [
L I - Fhoes Toou: FRIE Peak Search
Marker 1 2.467940480000 e BvgiHold: 117150 y .
1FGain-Low B -
n NextPeak
Ref Offs B ° 1
Ref 30.00 dBm i
Next Pk Right

Marker Delta|
Mkr—CF|

' Mir—RefLvl
More|

1of2

Center 2.46200 GHz
#Res BW 3.0 kHz #VBW 10 kHz
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802.11n (HT40) Modulation

Lowest channel

Report No.: TCT160601E025

Aptent Spectrum Anatyzer - Swept SA
Lo

] WAvg Type: RMS
Markor 2 2422000000000 et S Trig: Fras Run AvgiHeld: 81100

\FGain-low —_ Aften: 32 dB

5 dB
Ref 30.00 dBm

Center 2.42300 GHz

Span 54.65 MHz

#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.762 s (1001 pts)

By STATUS

0 . NextPeak

Mkr—RefLvl

Peak Search

Next Pk Right|

Mkr—CF

More|

Middle channel

Aptent Spectrum Anatyzer - Swept SA
Lo

) o #Avg Ty RMS
Marker 1 2.452285060000 G B P

L,
IFGainLow Arten: 32 dB

Rel Offset 55 B
Ref 30.00 dBm

Center 2.43700 GHz

CG-75-TIPM g 17, 2015
Theas

Span 54.59 MHz

#Res BW 3.0 kHz #VBW 10 kHz Sweep 5756 s (1001 pts)

NextPeak

Peak Search

Next Pk Right|

Mkr—CF

Mkr—RefLvl

More|

Aptent Spectrum Anatyzer - Swept SA
Lo

] z o Whvg Type: RMS
Marker 1 2,.452000000000 H B e Run ﬂv;THaT::. -l

Atten: 32 dB

Ref Offset 55 dB
Ref 30.00 dBm

Center 2.45200 GHz
#Res BW 3.0 kHz #VBW 10 kHz

Span 54.41 MHz
p 5.737 s (1001 pts)

0 NextPeak

Peak Search

Next Pk Right|

Mkr—CF

Mkr—RefLvl

More|
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I C I Report No.: TCT160601E025

Antenna 1.
802.11b Modulation

Lowest channel

Aptent Spectrum Anatyzer - Swept SA
Lo

Peak Search

7 ) o #Avg Type: RMS
Marker 1 2.412758200000 ) Hatype: it

Marker Delta

Mkr—RefLvl

Center 2.41200 GHz Span 22.30 MHz
#Res BW 3.0 kHz p 2.351s (1001 pts)

Aghlent Spectrum Analyzer - Swept SA
L1 7] NI I 16N
= = . Peak Search

2 z #Avg Type: RMS

Marker 1 2.438750470000 GH. — AvglHold: 301100
IFGain-Low

Ref Offset 55 dB
Ref 30.00 dBm

Mkr—RefLvl
: More|

Center 243700 GHz ) Span 21.09 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.224 s (1001 pts)

Aghlent Specirum Analyzer - Swept SA

i 7
Marker 1 2.461240760000 GHz Geska
FRO:

— ¥hvg Type :
“rast g Trig:Frae Run
IFGain-L ow Atten: 32 dB
’ NextPeak|
Ref Offset 8.5 dB. A
Ref 30.00 dBm v

Next Pk Right|

Marker Deita

Mkr—.CF|

Mkr—RefLvl
y More|

1of2

Center 246200 GHz Sp an 21.09 MHz
#Res BW 3.0 kHz #VEBW 10 kHz Sweep 2.224 s (1001 pts)
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802.11g Modulation

Lowest channel

Aptent Spectrum Anatyzer - Swept SA
Lo

DL-5TSIPM kg 17, 2015

=y Fhvg Type: RMS Peak Search
Marker 1 2,419771080000 I T .
IFGainLow Arten: 32 dB
NextPeak|
Ref Offset 5.5 dB _
Ref 30.00 dBm Ll
Next Pk Right|

Mkr—CF

Mkr—RefLvl

More|

Center 2.41200 GHz i n 31.34 MHz
#Res BW 3.0 kHz #VBW 10 kHz 2| 304 s (1001 pts)

Aptent Spectrum Anatyzer - Swept SA
L D05 16PM Ao 17, 2016

188 B g Type: AMS Peak Search
Marker 1 2.431988185000 G| ﬂv;?Ho‘l‘::.MHw

FHO: Fast () g .
IFGain-Low Atten: 32 48
NextPeak
Ref Offs: E y
Ref 30. N

Next Pk Right|

Mkr—CF

Mkr—RefLvl

More|

Center 243700 GHz Span 25.19 MHz
#Res BW 3.0 kHz Sweep 2.656 s (1001 pts)

Aptent Spectrum Anatyzer - Swept SA
L 2 104PM A 17, 2016

2477 - il T Tross RE Peak Search
Marker 1 2,463231776000 GHz ﬂv;THaT::.lw1w

Tr— L
IFGain-Low 8 :
I NextPeak|
Ref Offs: B ’ 1
Ref 30.00 dBm -

Next Pk Right|

Mkr—CF

™ Mkr—RefLvl

More|

Center 246200 GHz - Span 25.66 MHz
#Res BW 3.0 kHz #VBW 10 kHz 5 (1001 pts)
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802.11n (HT20) Modulation

Lowest channel

Aptent Spectrum Anatyzer - Swept SA
Lo

EG-16-10PM g 17, 2015

13 #Avg Type: RMS Paak Search
Markor 2 2212288113000 ot Trig: Fres Run AvgiHeld: 81100 .
IFGainLow Arten: 32 dB
NextPeak|
Ref Offset 5 dB k
Ref 30.00 dBm E 1
Next Pk Right|

A
o n,,h..[“l_'i.‘;ﬂlrr,

Mkr—CF

Mkr—RefLvl

More|

Center 2.41200 GHz ) Span 31.86 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.350 s (1001 pts)

Middle channel

Aptent Spectrum Anatyzer - Swept SA
Lo

7] NI I M 032510 PM
30773 #hvg Type: RMS Peak Search
Marker 1 2430773260000 GHz B Hoatype it .
[FGain-Low *__Aften: 32 dB
NextPeak|
Ref Offset 55 ’
Ref 30. | -

Next Pk Right|

Mkr—CF

Mkr—RefLvl

More|

Center 243700 GHz - Span 26.61 MHz
#Res BW 3.0 kHz 5 (1001 pts)

Agilent Specirum Analyzer - Swept A
1] 7 . N ] CE-I0IPM Ausg 17, 2016 Peak S h
Marker 1 2,460727040000 GHz HAvg Type: RMS s e Jene

FHO: Fast AvglHeld: 20100 e .
|FGain-Low B8 o
| NextPeak
Ref Offs dB L k
Ref 30.00 dBm 5672 ¢
Next Pk Right|

Mkr—CF

Mkr—RefLvl

More|

Center 2.46200 GHz
#Res BW 3.0 kHz #VBW 10 kHz
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802.11n (HT40) Modulation

Lowest channel

Aptent Spectrum Anatyzer - Swept SA
Lo

Marker 1 2.42200000000 G HAvg Type: RMS Peak Search
P

et e Trig: Free Run #glHeld: 41100 . .
IF L e Arten: 32 dB o
\ a0 ¢ NextPeak
Ref Offset 5.5 dB ’ [~
Ref 30.00 dBm -

Next Pk Right|

Mkr—CF

Mkr—RefLvl

More|

Center 2.42200 GHz ) Span 54.65 MHz
#Res BW 3.0 kHz #VBW 10 kHz 5.762 s (1001 pts)

Middle channel

Aptent Spectrum Anatyzer - Swept SA
Lo

7] . N ] DEAC2SPM Aug 17, 2016 Paak Saarch
#Avg Type: RMS n
Marker 1.2.451029501300 st Ly Trig: Free Run ﬂvg?Ho‘l‘:: 8100 .
|FGain-Low Atten: 32 dB -
NextPeak
Ref Offset 55 dB 4
Ref 30.00 dBm

Next Pk Right|

Mkr—CF

oy Mkr—RefLv

More|

Center 243700 GHz Span 54.59 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.756 s (1001 pts)

y STATUS

Aptent Spectrum Anatyzer - Swept SA
Lo

Marker 1 2.453850025000 G - #Avg Type: RMS Peak Search

T . : AvglHald: 161100 .
| Arten: 0
5 NextPeak
Ref Offset 55 dB £ at
Ref 30.00 dBm
Next Pk Right|

Mkr—CF

Tt Mkr—RefLvl
ey

More|

Center 245200 GHz ) Span 54.41 MHz
#Res BW 3.0 kHz #VBW 10 kHz 5.737 s (1001 pts)
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I C I Report No.: TCT160601E025

Antenna 2:
802.11b Modulation

Lowest channel

Aptent Spectrum Anatyzer - Swept SA
Lo

Peak Search

7 ) o #Avg Type: RMS
Marker 1 2.412758200000 ) oy

Marker Delta

Mkr—RefLvl

Center 2.41200 GHz sb:.'an 22.30 MHz
#Res BW 3.0 kHz p 2.351s (1001 pts)

Aptent Spectrum Anatyzer - Swept SA
Lo

7 ) z o #Avg Type: RMS
Marker 1 2.437759240000 GHz dhua Tpe: s

Peak Search

it Ly
|FGain-Low

Rel Offset 55 B
Ref 30.00 dBm

1

e S e ety

Mkr—RefLvl
More|

Center 243700 GHz Span 21.09 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.224 s (1001 pts)

Aghlent Specirum Analyzer - Swept SA

E 7
Marker 1 2.460058720000 GHz o RM Peak Search
PRO:

— ¥hvg Ty 5 : :
st ) Trig: Frae Run AwglHeld: 241100
IFGain-Low Atten: 32 48
’ NextPeak|
Ref Offset 8.5 dB.
Ref 30.00 dBm 5

Next Pk Right|

Marker Deita

Mkr—.CF|

Mkr—RefLvl
More|

1of2

Center 2.46200 GHz Span 21.09 MHz
#Res BW 3.0 kHz #VEBW 10 kHz Sweep 2.224 s (1001 pts)
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802.11g Modulation

Lowest channel

Report No.: TCT160601E025

Aptent Spectrum Anatyzer - Swept SA
L CE-00:19PM A3 17, 2016

T #Avg Type: RMS
Marker 1 2.410746600000 G I pe—— AL

st
|FGain-Low Arten: 32 dB

Ref Offs

Center 241200 GHz n 31.34 MHz
#Res BW 3.0 kHz #VBW 10 kHz 2| 304 s (1001 pts)

Peak Search

NextPeak
85 dB .
Ref 30.00 dBm : U

Next Pk Right|

Mkr—RefLvl

Mkr—CF

More|

Aptent Spectrum Anatyzer - Swept SA
Lo

Marker 1 2,440727380000 G - #Avg Type: RMS

THO: Pt g i #vglHeld: 121100 .
|FGain-Low Atten: 32 dB
NextPeak
Rl OfTset 5.5 .
Ref 30. n £

Center 243700 GHz ) Span 25.19 MHz
#Res BW 3.0 kHz Sweep 2.656 s (1001 pts)

Peak Search

Next Pk Right|

Mkr—RefLvl

Mkr—CF

More|

Aptent Spectrum Anatyzer - Swept SA
L CE-0RO4PM Ay 17, 2016
Tha

Marker 1 2.460383294000 GHz - #Avg Type: RMS

FHO: Fast AvglHeld: 117100 e .
|FGain-Low B8 o
| NextPeak
Ref Offs dB L k
Ref 30.00 dBm 5652 ¢
Next Pk Right|

Center 246200 GHz Span 25.66 MHz
#Res BW 3.0 kHz #VBW 10 kHz p 5 (1001 pts)

Peak Search

Mkr—RefLvl

Mkr—CF

More|
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802.11n (HT20) Modulation

Aptent Spectrum Anatyzer - Swept SA
Lo

Marker 1 2.405?24171 000 G
P

Ref Offset 55 dB
Ref 30.00 dBm

Center 2.41200 GHz
#Res BW 3.0 kHz

Lowest channel

#Avg Type: RMS
e Trig: Free Run AvglHeld: 8100

st Ly
|FGain-Low Arten: 32 dB

EG-16-51PM g 17, 2015

Span 31.86 MHz

#VBW 10 kHz Sweep 3.359 s (1001 pts)

NextPeak

Mkr—RefLvl

Report No.: TCT160601E025

Peak Search

Next Pk Right|

Mkr—CF

More|

Aptent Spectrum Anatyzer - Swept SA
Lo

Marker 1 2.444477410000 G . #Avg Type: RMS

Rel Offs
Ref 30.

Center 2.43700 GHz
#Res BW 3.0 kHz

O Fast Ly AvglHeld: 181100
IFGain-Low Atten: 32 48

NextPeak

Mkr—RefLvl

Peak Search

Next Pk Right|

Mkr—CF

More|

Aptent Spectrum Anatyzer - Swept SA
Lo

Marker 1 2.455767800000 GHz - #Avg Type: RMS

Ref Offs dB
Ref 30.00 dBm

Center 2.46200 GHz
#Res BW 3.0 kHz

e AvglHeld: 241100
IFGain-Low

#VBW 10 kHz

CE-20PM g 17, 2016

NextPeak

Mkr—RefLvl

Peak Search

Next Pk Right|

Mkr—CF

More|
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802.11n (HT40) Modulation

Lowest channel

Aptent Spectrum Anatyzer - Swept SA
Lo

Marker 1 2,422000000000 G #Avg Type: RMS Peak Search
P

i e Trigi Free Run AvglHald: THOO .
|FGain-Low Arten: 32 dB
P 0 . NextPeak
5 dB y
Ref 30.00 dBm

Next Pk Right|

Mkr—CF

Mkr—RefLvl

More|

Center 2.42200 GHz ) Span 54.65 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.762 s (1001 pts)

By STATUS

Middle channel

Aptent Spectrum Anatyzer - Swept SA
Lo

5406 S #Avg Type: RMS Peak Search
Marker | Z2sssa 0 18500 ot e Trig: Free Run AvaiHold: 81100 .
FGain-Low Arten: 32 4B o
NextPeak|
Ref Offset 55 dB
Ref 30.00 dBm ¢

Next Pk Right|

Mkr—CF

Mkr—RefLvl

More|

Center 243700 GHz Span 54.59 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.756 s (1001 pts)

Aptent Spectrum Anatyzer - Swept SA
Lo

Marker 1 2.464460462500 GHz e aanrch

= :
Atten: 32 dB
NextPeak
Ref Offset 55 dB -
Ref 30.00 dBm

Next Pk Right|

Mkr—CF

Mkr—RefLvl

More|

Center 2.45200 GHz Span 54.41 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.737 s (1001 pts)
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6.6. Conducted Band Edge and Spurious Emission Measurement

6.6.1. Test Specification

Test Requirement: FCC Part15 C Section 15.247 (d)/RSS-247, 5.5
Test Method: KDB558074

In any 100 kHz bandwidth outside of the authorized
frequency band, the emissions which fall in the
non-restricted bands shall be attenuated at least 20 dB /
30dB relative to the maximum PSD level in 100 kHz by
RF conducted measurement and radiated emissions
which fall in the restricted bands, as defined in Section
15.205(a), must also comply with the radiated emission
limits specified in Section 15.209(a).

— oo‘ ] o ]

Test Setup: E—

EUT

Limit:

Spectrum Analyzer

Test Mode: Transmitting mode with modulation

1. The testing follows FCC KDB Publication No. 558074
D01 DTS Meas. Guidance v03r05.

2. The RF output of EUT was connected to the spectrum
analyzer by RF cable and attenuator. The path loss
was compensated to the results for each
measurement.

3. Set to the maximum power setting and enable the
EUT transmit continuously.

4. Set RBW =100 kHz, VBW=300 kHz, Peak Detector.
Unwanted Emissions measured in any 100 kHz
bandwidth outside of the authorized frequency band
shall be attenuated by at least 20 dB relative to the
maximum in-band peak PSD level in 100 kHz when
maximum peak conducted output power procedure is
used. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over
a time interval, the attenuation required under this
paragraph shall be 30 dB instead of 20 dB per
15.247(d).

5. Measure and record the results in the test report.

6. The RF fundamental frequency should be excluded
against the limit line in the operating frequency band.

Test Result: PASS

Test Procedure:
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6.6.2. Test Instruments

RF Test Room
Equipment Manufacturer Model Serial Number | Calibration Due
Spectrum Analyzer Agilent N9020A MY49100060 Aug. 12, 2017
RF cable TCT RE-06 N/A Aug. 12, 2017
Antenna Connector TCT RF-01 N/A Aug. 12, 2017

Note: The calibration interval of the above test instruments is 12 months and the calibrations are traceable to
international system unit (SI).
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6.6.3. Test Data
Antenna 0: 802.11b Modulation

Report No.: TCT160601E025

100kHz PSD reference Level Band Edge
Agant Spectrum Anabpre: - Swapt 5 Agant Spectrum Anabpre: - Swapt 5
7] =
Marker 1 2.413003387500 GHz Ahva Tips: B Marker 1 2.400000000000 GHz Ahva Tips: B
IFGamiow Gt ow SelectMarker,
Ref Offget 8.5 d8 Ref Offzet 8.5 d8 1
Ref 30.00 dBm Ref 30.00 dBm
Normal
I_
Delta
—
Fixed:
|
FVEW 300 kHz o
Il 45,359 dBm| —
2 46,857 dBm |
a : Properties»
H
T
- . H more
Center 2.41200 GHz Span 22.30 MHz| e alide]
#Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (1001 pts) P
K s s G
SpUI"IOUS emission
Agant Spectrum Anabpre: - Swapt 5
M
Marker 1 4795270000000 GHz __ i v e et
IFGaiact ow Amten: 32 4B
Ref Offzet 8.5 d8
Ref 30.00 dBm
|
|
i
|
Start 30 MHz Stop 25.00 GHz
6 5 (1001 pts)
4:'0‘ g8m, ; =
-37.869 dBm |
s &
Lowest Channel
100kHz PSD reference Level Spurious emission
Agant Spectrum Anabpre: - Swapt 5
M
Marker 1 2438497390000 GHz ____ [N Ahva Tips: B Marker 14.799270000000 GHz ____ ISNNN v T et af
(FGusiow — Atten: 32 dB IFGuaiow — Atten: 32 dB Select Marker,
Ref Offget 8.5 d8 Ref Offzet 8.5 d8 1
Ref 30.00 dBm Ref 30.00 dBm
Normal
I_
Delta
—
Fixed:
| ]
Stop 25.00 GHz
6 5 (1001 pis) o
40260 dBim| ]
43737 dBm |
t Properties»
1 | More
Center 2.43700 GHz Span 21.09 MHz | 1002
#Res BW 100 kHz #VBW 300 kHz Sweep 2.067 ms (1001 pts) P
- K s s G
Middle Channel

Hotline: 400-6611-140

Tel: 86-755-27673339

Fax: 86-755-27673332
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I C I Report No.: TCT160601E025

Band Edge

Agitart Spectrum Anabyrer - Swapl 5 Agitart Spectrum Anabyrer - Swapl 5

738 0 g Typa: RMS r 35 0 Rhvg Type: RMS
FESODO0 BN S e Trig:Free Run AugiHold> 100/100 T e e e Trig:Free Run AugiHold> 100/100
1FGainck v Aren: 32 dB : IF Gl ww Arten: 32 dB

Ref Offset 8.5 45 Mk : Ref Offsat 85 05
Ref 30.00 dBm Ref 30.00 dBm

Start 2.45000 GHz Stop 2.50000 GHz,
#Res BIW 100 kHz FVEW 300 kHz 4.300 ms (1001 pts)

[

Center 2.46200 GHz Span 21.09 MHz |
#Res BW 100 kHz #VBW 300 kHz Sweep 2.067 ms (1001 pts)

[

Spurious emission

Agitart Spectrum Anabyrer - Swapl 5

[ 4.7992] 0 Bivg Type: RMS
Marker 1 4.789270000000 : vt o Trig:Fras Run Avgiole 13100
IFGaiact ow Amten: 32 4B

Ref Offset 8.5 45
Ref 30.00 dBm

i

o S

Iils

Start 30 MHz Stop 25.00 GHz
#Res BIW 100 kHz eep 2.386 5 (1001 pts)

40,465 dBm |
44 784 dBm |

Highest Channel
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I C I Report No.: TCT160601E025

802.11g Modulation

100kHz PSD reference Level Band Edge

Agitart Spectrum Anabyrer - Swapl 5 Agitart Spectrum Anabyrer - Swapl 5
7] . )

. 416982265000 GHz hvg Type: RMS [ ¢ 4000 0 GHz IR Ty HEE
Marker 12.416652265000 GHz S e Marker 1 2.400000000000 GHz [N I o
(FGusiow — Atten: 32 dB IFGuaiow — Atten: 32 dB

Ref Offset 85 d8 Ref Offset 8.5 d8
Ref 30.00 dBm : Ref 30.00 dBm

I
Start 2.31000 GHz
E BW 100 kHz

Center 2.41200 GHz Span 31.34 MHz
#Res BW 100 KHz #VBW 300 kHz Sweep 3.000 ms (1001 pts)

13

Spurious emission

Agitant Spsctrus Anabprer - Swapl 5
-
i 0 GHz Bhvg Type: RMS
270000000 : vt o Trig:Fras Run Augiole 121100
IFGaniow  Atten: 32 dB arker

Ref Offset 8.5 d8
Ref 30.00 dBm

Stop 25,00 GHz

39,749 GBm. ) 1 I

39566 dBm |

More
1of2

Lowest Channel

100kHz PSD reference Level Spurious emission

Agitart Spectrum Anabyrer - Swapl 5 Agitart Spectrum Anabyrer - Swapl 5
7] . )

[ 44198 0 GHz HAvg Typa: RMS r 4704 0 z BAvg Typa: RMS
Mackar 1 2.444520630000 AL | Froe Run AugiHold 196160 IRMker 3 2425840000000 RIACI 1. 100 Avghola 201100
(FGaiackaw ~Atten: 32 dB IFGaaiow — Atten: 32 dB

Ref Offset 85 d8 L Ref Offset 8.5 d8
Ref 30.00 dBm ; Ref 30.00 dBm

FVEW 300 kHz

~37.844 dBm |
40413 dBm |

Center 2.43700 GHz Span 25.19 MHz
#Res BW 100 KHz #VBW 300 kHz Sweep 2467 ms (1001 pts)

Middle Channel
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Report No.: TCT160601E025

100kHz PSD reference Level

Band Edge

Agitart Spectrum Anabyrer - Swapl 5

[ 466978428000 BAvg Type: RMS
Warker 1 2.46657842000 . ¥ Trig: Fras Run AugiHold 196160

P Ly
1FGainck v Aren: 32 dB

Ref Offset 85 d8
Ref 30.00 dBm

Center 2.46200 GHz Span 25.66 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2467 ms (1001 pts)

iz 13

Agslent Speetrus Anabprer - Swapl 5
Marker 1 2.483500000000 GHz
P Faet gt 105 Frae Run
IFGainclow Amten: 32 4B

Ref Offset 8.5 d8
Ref 30.00 dBm

BAvg Type: RMS
Avgiold> 108100

|
‘ Fixed:
Start 2.45000 GHz Stop 2.50000 GHz |
FVEBW 300 kHz Sweep 4.300 ms (1001 pts)f] oft
[ nCTEn L ~ |
3
4 Properties.
5
8
7
: More
10 1012
1
e oo

Spurious emission

Agilent Spueetrue Anabyrer - Swepl 54
[ 3 0 2 BAvg Typa: RMS
Markar 4 21.303440000000 _ e Trig:Free Run AvgiHold. 111100
1FGaiact o Aren: 32 dB

Ref Offset 8.5 d8
Ref 30.00 dBm

|l

Start 30 MHz Stop 25.00 GH
#Res BW 100 kHz ep 2.386 5 (1001 pts)

4 Properties.
5
&
7
: More
10 1of2
1
=3

Highest Channel
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I C I Report No.: TCT160601E025

802.11n (HT20) Modulation

100kHz PSD reference Level Band Edge

Agitart Spectrum Anabyrer - Swapl 5 Agitart Spectrum Anabyrer - Swapl 5
= - =

[ 413, 0 GHz Rhvg Type: RMS i [ 4000 0 GHz Rhvg Type: RMS
Marker 1 2.413274280000GHz ___ e : Jackar ] 240000000000 GHE . Augibold> 1901100
IFGainck ow IFGaiack ow
Ref Offset 8.5 45 Mkr1 2 Ref Offswt 65 d8

Ref 30.00 dBm Ref 30.00 dBm

RPN SRS NN S —

Start 2.31000 GHz
#Res BW 100 kHz FVBW 300 kHz

Center 2.41200 GHz Span 31.86 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 3.067 ms (1001 pts)

gsrans

At Spectrum Anabyrer - Swrnpl S0

-

Marker 14.799270000000 GHz
Foaactow

Ref Offset 8.5 d8
Ref 30.00 dBm

40812 dBm |
44716 dBm |

Lowest Channel

100kHz PSD reference Level Spurious emission

Agitart Spectrum Anabyrer - Swapl 5 Agitart Spectrum Anabyrer - Swapl 5
7] =

[ 441976070000 GHz HAvg Typa: RMS : r 4704 0 z HAvg Typa: RMS
Marker 1 2.441976070000 GHz__ -, e Markar 1 21.320410000000 GHz - Rugor 33100
\FGatact ow A IFGainck ow

Ref Offset 85 d8
Ref 30.00 dBm

FVEW 300 kHz

Center 2.43700 GHz Span 26.61 MHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 2.600 ms (1001 pts)

Middle Channel
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Band Edge

100kHz PSD reference Level

Agitart Spectrum Anabyrer - Swapl 5

Agitart Spectrum Anabyrer - Swapl 5

[ 4835 0 g Type: RMS
akert 2452000000000 Sz ¥ Trig: Frae Run AugiHold 196160

P Ly
1FGaiact o Aren: 32 dB

[ 466985760000 Wi Type: RMS
Marker 1 2.466 576000 . ~3 " Trig: Free Run hvn;iul‘:w‘ﬁ

(FGaiackaw ~Atten: 32 dB

Ref Offset 8.5 d8 . Ref Offeet 8.5 48 MEr1
Ref 30.00 dBm - ¢ Ref 30.00 dBm

art 2.45000 GHz Stap 2.50000 GHz,
s BW 100 kHz FVBW 300 kHz Sweep 4.800 ms (1001 pts)

oW nonet

45,185 dBim |

] I‘ I
2 46571 gBm |
4 I Properties®
&
&
T
| E More
Cenfer 2.46200 GHz Span 26.52 MHz o 1012

#Res BW 100 kHz #VBW 300 kHz Sweep 2.600 ms (1001 pts)
e gsrans

Spurious emission

§
&

Agitart Spectrum Anabyrer - Swapl 5

[ 705 00 GHz RAvg Type: RMS
Marker 1 20.705160000000 Hz Trig: Fras Run M';M‘ Aimand

0: Lot Ly
1FGaiact o Aren: 32 dB

Ref Offset 8.5 d8
Ref 30.00 dBm

2

fadcbsenn

Start 30 MHz Stop 25.00 GHz
#Res BW 100 kHz FVBW 300 kHz Sweep 2.386 5 (1001 pts)

Properties»

More

10 1012
1

Highest Channel
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802.11n (HT40) Modulation

Report No.: TCT160601E025

Agitart Spectrum Anabyrer - Swapl 5
=
Marker 1 2.413255840000 GHz

VHO: bt g
1 Gasack ww

Ref Offset 85 d8
Ref 30.00 dBm

Center 242200 GHz

#Res BW 100 kHz #VBW 300 kHz

100kHz PSD reference Level

Agitart Spectrum Anabyrer - Swapl 5
=
Marker 1 2.400000000000 GHz

Ref Offzet 8.5 d8
Ref 30,

I
rt 2.31000 GHz
5 BW 100 kHz

Span 54.65 MHz|
Sweep 5.267 ms (1001 pts)

Band Edge

BAvg Type: RMS
FHO: Fast g b Avglrold> 100100
IF Gaiack ow

FVEW 300 kHz

~30.941 dBm |
-35.641 dBm |

gsrans

At Spectrum Anabyrer - Swrnpl S0

-

Marker 14.799270000000 GHz
Foaactow

Ref Offset 8.5 d8
Ref 30.00 dBm

422 aBm |
43510 dBm |

BAvg Type: RMS
AvgiHold: 34100

Lowest Channel

100kHz PSD reference Level

Spurious emission

Agitart Spectrum Anabyrer - Swapl 5

-

Marker 1 2.454468640000 GHz
PHO: st g
G aiack ow

Ref Offset 85 d8
Ref 30.00 dBm

Center 243700 GHz

#Res BW 100 kHz #VBW 300 kHz

Agitart Spectrum Anabyrer - Swapl 5
=

BAvg Type: RMS
Avgiold> 108100

il

Span 54.59 MHz |
Sweep 5.267 ms (1001 pts)

Marker 1 4.799270000000 GHz
TN

Bhvg Type: RMS
o AvglHold: 241100
IFGaiack ow

FVEW 300 kHz

GHz| 40304 gBm|
GHz| 43501 dBm|

Middle Channel
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Band Edge

100kHz PSD reference Level

Agitart Spectrum Anabyrer - Swapl 5 Agitart Spectrum Anabyrer - Swapl 5

. 4670 500 hvg Type: RMS [ 4835 0 Whva Type: RS
Marker 12.467012112500 GHz ___ ISR (T Ad o0 Marker 1 2.483500000000 GHz ___ ISR o 0 i

(FGaiackaw ~Atten: 32 dB (FGaiactow — Atten: 32 dB
Ref Offset 8.6 8 Mkr ) RefOffavt 6 ¢B MEkr
Ref 30.00 dBm . ¢ Ref 30.00 dBm

Fixed:
art 2.43000 GHz e |
s BW 100 kHz #VEW 300 kHz Sweep 6.733 ms (1001 pis)| of
- p NN o ToRCTEn |
1 "
3
4 Properties.
&
&
T
- . : More
Cenfer 2.45200 GHz Span 54.50 MHz o 1012

#Res BW 100 kHz #VBW 300 kHz Sweep 5.267 ms (1001 pts)
s gsrans

Spurious emission

§
&

Agitart Spectrum Anabyrer - Swapl 5

[ 4.7992] 0 Bhvg Type: RMS
Marker 1.4.799270000000 z B g Fras Run Mn;iuld'ﬂtlw

0 et g
1FGaiact o Aren: 32 dB

Ref Offset 8.5 d8
Ref 30.00 dBm

L | |
rt 30 MHz Stop 25.00 GHz |
s BW 100 kHz FVEW 300 kHz Sweep 2.386 5 (1001 pts) o
I |
Properties»
More
10 1otz

Highest Channel
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Antenna 1:

802.11b Modulation

Report No.: TCT160601E025

Agitart Spectrum Anabyrer - Swapl 5
=

100kHz PSD reference Level

BAvg Type: RMS

Mgt Spectrums Anabyre: - Swpt 54

)

Marker 1 2.400000000000 GHz
T

Band Edge

BAvg Type: RMS

Mackar 1 2.412400545000 GhE o Avgiold:> 1081100 T— Avgiold:> 1081100
IFGamiow IFGamiow SelectMarker,
Ref Offset 85 d8 Ref Offset 8.5 d8 1
Ref 30.00 dBm Ref 30.00 dBm
Normal
e
Delta
—
Fixed:
|
FVEW 300 kHz o
Il —
2
3 Properties»
&
&
T
- . H more
Center 2.41200 GHz Span 22.30 MHz| e alide]
#Res BW 100 kHz #VBW 300 kHz Sweep 2.133 ms (1001 pts) P
K s s G
SpUI"IOUS emission
Agitant Spsctrus Anabprer - Swapl 5
M
Marker 1 4795270000000 GHz __ i v e et
IFGaiact ow Amten: 32 4B
Ref Offzet 8.5 d8
Ref 30.00 dBm
Stop 25.00 GHz |
6 5 (1001 pts)
s &
Lowest Channel
100kHz PSD reference Level Spurious emission
Agitant Spsctrus Anabprer - Swapl 5
M
I ; = I = - = Marker
Marker 12.437991230000 GHz __ i Ahva Tips: B Marker 1 4795270000000 GHz __ i v e et
IFGaiact ow Amten: 32 4B IFGainclow Amten: 32 4B 3!'!!-1“!'0!"
Ref Offset 85 d8 Ref Offset 8.5 d8 1
Ref 30.00 dBm Ref 30.00 dBm
Normal
e
Delta
—
Fixed:
1 ]
Stop 25.00 GHz
6 5 (1001 pis) o
Properties»
More
1otz

Center 243700 GHz

#Res BW 100 kHz #VBW 300 kHz

Span 21.09 MHz |
Sweep 2.067 ms (1001 pts)

Middle Channel
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Report No.: TCT160601E025

100kHz PSD reference Level

Agitart Spectrum Anabyrer - Swapl 5

[ 462891230000 Rhvg Type: RMS
Marker 1 2.46299123000 . o

N Toe o TrigiFree Run
IFGainck ow

Atten: 32 4B

Ref Offset 85 d8
Ref 30.00 dBm

Span 21.09 MHz |
Sweep 2.067 ms (1001 pts)

[

Center 246200 GHz

#Res BW 100 kHz #VBW 300 kHz

Band Edge

Agitart Spectrum Anabyrer - Swapl 5

BAvg Type: RMS

0
SU000000C Hz AvgiHold> 100100

e Trig:Free Run
1F Gatack ow

Atten: 32 4B

Ref Offset 8.5 45
Ref 30.00 dBm

Stop 2.50000 GHz,
4.800 ms {1001 pts)

[

FVEW 300 kHz

45.62% dBm |
46924 dBm |

Spurious emission
:gmm Spectrum Anabyrer - Swapl SA
j\larkul 1 .4.799270000000 .

BAvg Type: RMS
N Toe o TrigiFree Run AvglHold: 161100
IFGaiack ow

Atten: 32 4B

Ref Offset 8.5 45
Ref 30.00 dBm

ilslé '

Stop 25.00 GHz
2.386 5 {1001 pts)

40899 dBm |
44 516 dBm |

Highest Channel
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802.11g Modulation

Report No.: TCT160601E025

100kHz PSD reference Level

Band Edge

Agitart Spectrum Anabyrer - Swapl 5
=

BAvg Type: RMS

2 416982265000 =
Marker 1 2.416982265000 GHz AvglHold> 10050

TR Tae Trig: Fras Run

FGaitow *Atian: 32 dB

Ref Offset 85 d8
Ref 30.00 dBm

Span 31.34 MHz
Sweep 3.000 ms (1001 pts)
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Agitart Spectrum Anabyrer - Swapl 5
=

BAvg Type: RMS

[ 4000 0 GHz
Marker 1 2.400000000000 GHz -t
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Ref Offset 8.5 d8
Ref 30.00 dBm

I
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=
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Ref Offset 8.5 d8
Ref 30.00 dBm
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FVBW 300 kHz
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More
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Lowest Channel

100kHz PSD reference Level

Spurious emission

Agitart Spectrum Anabyrer - Swapl 5
=

BAvg Type: RMS

[ 44198 0 GHz
Marker 1 2.441986630000 GHz e TeR RS

AR T rig: Fras Run
(FGaiackaw ~Atten: 32 dB
Ref Offset 85 d8
Ref 30.00 dBm

Agitart Spectrum Anabyrer - Swapl 5
=

BAvg Type: RMS

[ 4.7992] 0 GHz
Marker 14.799270000000 GHz bt 500

TR Tae Trig: Fras Run

IFGaictow *_Atian: 32 dB

Ref Offset 8.5 d8
Ref 30.00 dBm

40950 dBm |
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Center 243700 GHz
#Res BW 100 KHz

#VBW 300 kHz

Span 25.19 MHz
Sweep 2467 ms (1001 pts)

Middle Channel
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100kHz PSD reference Level Band Edge

Agitart Spectrum Anabyrer - Swapl 5

Agitart Spectrum Anabyrer - Swapl 5
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